
QUANTITY PART DESCRIPTION
1 BOTTOM PLATE - 4MM MATTE FINISH CARBON FIBER
1 FLIGHT CONTROLLER MOUNT – 1.5MM MATTE FINISH CARBON FIBER
1 FPV CAMERA MOUNT – 1.5MM MATTE FINISH CARBON FIBER
1 FUSELAGE SIDE PLATE LEFT  – 3MM MATTE FINISH CARBON FIBER
1 FUSELAGE SIDE PLATE RIGHT  – 3MM MATTE FINISH CARBON FIBER
1 TOP PLATE, MIDDLE  – 3MM MATTE FINISH CARBON FIBER
2 TOP PLATE, SIDE  – 3MM MATTE FINISH CARBON FIBER
1 LIPO TRAY – 1.5MM MATTE FINISH CARBON FIBER
4 MOTOR MOUNT TOP - 3MM MATTE FINISH CARBON FIBER (NON BRACE VERSION)
4 MOTOR MOUNT BOTTOM - 3MM MATTE FINISH CARBON FIBER (NON BRACE VERSION)
4 MOTOR MOUNT TOP, BRACE - 3MM MATTE FINISH CARBON FIBER (BRACED VERSION)
4 MOTOR MOUNT BOTTOM, BRACE - 3MM MATTE FINISH CARBON FIBER (BRACED VERSION)
4 OCTAGONAL TUBE ARM 360MM X 1.5MM THICK WALL (NON BRACE VERSION + BRACED VERSION)
2 OCTAGONAL TUBE BRACE 400MM X 1.5MM THICK WALL (BRACED VERSION)
16 ARM CLAMP PAIR AND M3 X 45MM STEEL SCREW SET (NON BRACE VERSION) – INCLUDES 32 CLAMP HALVES + 32 SCREWS
24 ARM CLAMP PAIR AND M3 X 45MM STEEL SCREW SET (BRACED VERSION) – INCLUDES 48 CLAMP HALVES + 48 SCREWS
24 SPACER 10MM OD X 4MM ID X 7MM LONG – KNURLED BLACK ALUMINUM
8 STANDOFF M4 X 35MM - KNURLED BLACK ALUMINUM 
4 STANDOFF M3 X 40MM - KNURLED BLACK ALUMINUM 
6 GROMMET – BLACK RUBBER
2 M4 X 50MM SOCKET HEAD SCREW – SILVER STEEL 
8 M3 X 8MM BUTTON HEAD SCREW – SILVER STEEL
4 M4 X 16MM BUTTON HEAD SCREW – SILVER STEEL
4 M4 NYLOCK NUT - SILVER STEEL
12 M4 OVERSIZED WASHER – STEEL 



8 M4 X 12MM BUTTON HEAD SCREW – SILVER STEEL
8 M4 X 35MM BUTTON HEAD SCREW – SILVER STEEL
8 M4 X 25MM BUTTON HEAD SCREW – SILVER STEEL
20 PHILLIPS HEAD SHEET METAL SCREW #4 X 1/2” LONG – SILVER STEEL
1 M3 ID X 8MM X OD X 3MM LONG SPACER – SILVER ALUMINUM 
1 M3 ID X 4.5MM OD X 2MM LONG SPACER – SILVER ALUMINUM 
1 M3 WASHER – STEEL 
1 M3 LARGE FLANGE BUTTON HEAD SCREW X 12MM LONG – SILVER STEEL
4 M3 X 6MM STANDOFF MALE/FEMALE – BLACK NYLON
4 PHILLIPS HEAD M3 X 6MM SCREW – BLACK NYLON
4 PHILLIPS HEAD M3 X 18MM SCREW – BLACK NYLON
8 M3 SPACER – BLACK NYLON
8 M3 NUT – BLACK NYLON
1 FRONT CAGE HING – BLACK TPU
1 REAR CAGE MOUNT – BLACK TPU
1 LIPO SLIDE RAIL PART (TYPE 1) – RED “ARMADILLO” PLASTIC 
1 LIPO SLIDE RAIL PART (TYPE 1 RIGHT FRONT) – RED “ARMADILLO” PLASTIC 
1 LIPO SLIDE RAIL PART (TYPE 2) – RED “ARMADILLO” PLASTIC
1 LIPO SLIDE RAIL PART (TYPE 2 RIGHT) – RED “ARMADILLO” PLASTIC
1 LIPO SLIDE RAIL PART (SPRING RELEASE BRACKET) – RED “ARMADILLO” PLASTIC
1 LIPO SLIDE RAIL PART (LIPO TRAY CATCH) – RED “ARMADILLO” PLASTIC
1 VTX/RX MOUNT – BLACK TPU
1 LIPO TRAY THUMB SCREW
1 LIPO TRAY THUMB SCREW SPRING
4 M2 X 12MM SOCKET HEAD SCREW – SILVER STEEL
4 M3 X 6MM SPACER – BLACK NYLON
8 M2 WASHER – SILVER STEEL


